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55 (No. ) @ CE/2016/12860 p # (Date) : 2016/01/20  F # (Page) : 1 of 4

TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :

#E AP (Sample Submitted By) DB LW Frg A2 @ & - i (NAN YA PLASTICS CORPORATION (CHIA-
YI 2ND PLANT))

& & #(Sample Description) : IML PEARLIZED PAPER (F=p 453t % 3Rk )
Jz ¢ p #p (Sample Receiving Date) ¢ 2016/01/14
PR (Testing Period) : 2016/01/14 TO 2016/01/20

>

B3 2 £ (Test Requested) : BHESAp L REF LR, 24 FRAMRGEE. (As specified by client,
to test PFOA, PFOS contents in the submitted sample.)

B> E (Test Method) . %+ US EPA 3550C: 2007 (. / With reference to US EPA 3550C: 2007.
B)3E % % (Test Results) : #27 - F (Please refer to next pages).

Chemical Laboratory — Taipei

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /#1t i LR B4t A £ I T -+ R 2558
1+886 (02)2299 3939 f+886 (02)2299 3237  www.sgs.tw

Member of the SGS Group



SGS

R
Test Report

FLEWIERRT DT E R

5.8 (No. ) : CE/2016/12860

NAN YA PLASTICS CORPORATION (CHIA-YI 2ND PLANT)

EEM L AT A kR F2015

201, SECTION 2, PEI-KANG RD, TAI-BAO, CHIA-YI, TAIWAN

P2 % (Test Results)

#l5EF0 = (PART NAME) No. 1

o ¢ X (WHITE PAPER)

p 2 (Date) : 2016/01/20

T #c (Page) : 2 of 4

. - < E 15 %
PIAIE P - B E
’ . v &2 (Result)
(Test Items) (Unit) (Method) (MDL) —
> & 3'%mpt / Perfluorooctane mg/kg |%% US EPA 3550C: 2007 %, 10 n. d.
sulfonates (PFOS-Acid, Metal eAp AT/ B &R/ With
Salt, Amide) reference to US EPA 3550C:
2007. Analysis was performed
by LC/MS.
>4 ¥ ps / PFOA (CAS No. : 335- mg/kg | %% US EPA 3550C: 2007 2, ™ 10 n. d.
67-1) eAp AT/ B &R/ With
reference to US EPA 3550C:
2007. Analysis was performed
by LC/MS.

# 3x(Note) :

1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (K4 1)
3. MDL = Method Detection Limit (= i  p|4&*TiE)

PFOS %% % it (Reference Information) : 4% A {£5 475 %4 POPs - (EU) 757/2010
PROSik A tedr 7 &8 Bl @ 7 94g480. 001%(10ppm) » fd & 5~ & S B30k d 2 @480, 1%(1000ppm) » 5 5
SR AP 2 @Az lug/m® - (Outlawing PFOS as substances or preparations in concentrations
above 0.001% (10ppm), in semi-finished products or articles or parts at a level above

0.1%(1000ppm), in textiles or other coated materials above lug/m?®.)
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& &
5

5,85 (No. ) : CE/2016/12860 p # (Date) : 2016/01/20

TAIWAN

/ Sample pretreatment

v

A2 H

HE PR

Sample extraction by Ultrasonic extraction
(%% = ;# Reference method: US EPA 3550C)

v

k- fﬁﬁliﬁé ‘Fﬁ /
Concentrate/Dilute Extracted solution

v

VRPN EH RAATEDR
Analysis was performed by LC/MS

v

¥y [ Data
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/2 & 3 =gk~ 77428 /| PFOA/PFOS analytical flow chart

i3
B : & # / Name of the person who made measurement: Roman Wong
# 4 @ 3 fx® [ Name of the person in charge of measurement: Troy Chang
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NAN YA PLASTICS CORPORATION (CHIA-YI 2ND PLANT)

5.85 (No. ) : CE/2016/12860 p #F (Date)

2016/01/20

T # (Page) : 4 of 4

LAY RT3 T2 B C R2015

SECTION 2, PEI-KANG RD, TAI-BAO, CHIA-YI, TAIWAN

¥ REYP e REHRT O REAFERERPIZ A/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2016/12860

¥k 4f £ & & (End of Report) **
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